




Six Monthly Compliance Report of 
Environmental Clearance 

For 

Grasim Industries Ltd. (Chemical Division) 
 

 
 

 

Submitted to: 

State Level Environment Impact 

Assessment Authority 

Gujarat Pollution Control Board, 

Paryavaran Bhavan, 

Sector – 10 A, 

Gandhinagar – 382 010 

Submitted By: 

Grasim Industries Limited (Chemical 

Division) 

Plot No. 1 GIDC Vilayat Industrial 

Estate, PO-Vilayat, Taluka-Vagra, Dist: 

Bharuch-392012, 

Gujarat, India 

Period: April 2025 to September 2025 



Compliance Status Report for “Environmental Clearance” 
Accorded by the SEIAA 

For 

Grasim Industries Ltd. (Chemical Division-Vilayat) 

 
Contents 

 

Sr. No. Title 

1 Introduction 
[...]
 All the environmental protection measures, risk 

mitigation measures and safeguards recommended 
in the EIA/ EMP report as well as other proposals 
are being complied. 

56 The company shall undertake socio-
economic developmental / community 
welfare activities in consultation with the 
District Development Officer / District 
Collector.  

 Complied 
 Socio-economic developmental / community 

welfare activities are being carried out in 
consultation with the District Development Officer / 
District Collector. 

57 The project proponent shall also comply 
with any additional condition that may be 
imposed by the SEAC or the SEIAA or any 
other competent authority for the purpose 
of the environmental protection and 
management. 

 Noted & Complied 
 We have not received any additional condition that 

may be imposed by the SEAC till date. 
 We ensure that we shall comply with any additional 

condition that may be imposed by the SEAC or any 
other competent authority for the purpose of 
environmental protection. 

58 No further expansion or modifications in the 
plant likely to cause environmental impacts 
shall be carried out without obtaining prior 
Environment Clearance from the concerned 
authority. 

 Noted 
 We ensure that we shall not carry out any further 

expansion or modifications in the plant likely to 
cause environmental impacts without obtaining 
prior Environment Clearance from the concerned 
authority 

59 The project authorities shall earmark 
adequate funds to implement the conditions 
stipulated by SEIAA as well as GPCB along 
with the implementation schedule for all the 
conditions stipulated herein. The funds so 
provided shall not be diverted for any other 
purpose. 

 Complied 
 Separate fund / budget is identified / sanctioned on 

annual basis for Environmental management. 

60 The project authorities shall earmark 
adequate funds to implement the conditions 
stipulated by SEIAA and that the copies of 
the clearance letter are available with the 
GPCB and may also be seen at the Website 
of SEIAA / SEAC / GPCB. This shall be 
advertised within seven days from the date 
of the clearance letter, in at least two local 
newspapers that are widely circulated in the 
region, one of which shall be in the Gujarati 
language and the other in English. A copy 
each of the same shall be forwarded to the 
concerned Regional Office of the Ministry.  

 Complied 
 We have informed the public that the project has 

been accorded environmental clearance by the 
SEIAA and that the copies of the clearance letter 
are available with GPCB and may also be seen at 
the website of SEIAA/ SEAC/ GPCB.  
Name of Paper: Times of India 
Date of Issue: 06.08.2014 
In: English language 
Name of Paper: Divya Bhaskar 
Date of Issue: 06.08.2014 
In: Gujarati language 



Sr. 
No. EC Conditions Compliance status 

 
61 It shall be mandatory for all the project 

management to submit half yearly 
compliance report in respect of the 
stipulated prior environmental clearance 
terms and conditions in hard and soft copies 
to the regulatory authority concerned, on 
1st June and 1st December of each 
calendar year.  

 Complied 
 We are submitting half yearly compliance report to 

SEIAA in respect of the stipulated prior 
environmental clearance terms and conditions in 
hard and soft copies regularly. 

62 The project authorities shall also adhere to 
the stipulations made by the Gujarat 
Pollution Control Board.  

 Noted 
 We shall comply with the stipulations made by the 

Gujarat Pollution Control Board. 
63 The project authorities shall inform the 

GPCB, Regional Office of MoEF and SEIAA 
about the date of financial closure and final 
approval of the project by the concerned 
authorities and the date of start of the 
project.  

 Noted & Complied 
 The date of financial closure and final approval of 

the project by the concerned authorities and the 
date of starting the project are: 

 Date of financial closure: 31st March 2014 
 Date of final approval of the project by the 

concerned authorities: 26th June 2013 
64 The SEIAA may revoke or suspend the 

clearance, if implementation of any of the 
above conditions is not found satisfactory.  

 Noted 
 We have been complying the conditions issued by 

the SEIAA. No suspension order issued by the 
SEIAA till date. 

65 The company in a time bound manner shall 
implement these conditions. The SEIAA 
reserves the tight to stipulate additional 
conditions, if the same is found necessary. 
The above conditions will be enforced, 
inter-alia under the provisions of the Water 
(Prevention & Control of Pollution) Act 
1974. Hazardous waste (Management 
Handling and Transboundary Movement) 
Rules 2008 and the public liability Insurance 
Act, 1991 along with their amendments and 
rules.  

 Complied 
 We are complying Water (Prevention & Control of 

Pollution) Act, 1974, Air (Prevention & Control of 
Pollution) Act, 1981, the Environment (Protection) 
Act, 1986, Hazardous Wastes (Management and 
Handling) Rules, 2008 and the Public Liability 
Insurance Act, 1991 along with their amendments 
and rules. 

66 This environmental clearance is valid for 
five years from the date of issue.  

 Noted 
 The EC has already being converted into CCA.. 

67 Any appeal against this environmental 
clearance shall lie with the National Green 
Tribunal, if preferred, within a period of 30 
days as prescribed under Section 16 of the 
National Green Tribunal Act, 2010. 

 Not Applicable 
 There is no appeal against this environmental 

clearance lie with the National Green Tribunal. 

  
  



Compliance status of Environmental Clearance 
vide Letter No.: SEIAA/GUJ/EC/5(f) & 4(d)/642/2016 

dated 29th Oct 2016 
 

Sr. 
No. 

EC Conditions Compliance Status 

 The proposal is for Environmental Clearance to 
M/s. Grasim Industries Ltd. for setting up of 
the proposed expansion of manufacturing of 
Caustic Soda Lye plant and Synthetic Organic 
chemical plant located at Plot No. 1, GIDC 
Industrial Estate, Vilayat, District: Bharuch. It 
is an existing unit for manufacturing following 
products, which falls in the category - 5(f) & 
4(d) of the schedule of the EIA Notification-
2006. 

S. 
no. 

Name of 
Product 

Production capacity (MT/ 
Annum) 

Ex
is

ti
n

g
 

P
ro

p
o

se
d

 

To
ta

l 

1 
Chlorinated 

Paraffin 
wax 

36500 33500 70000 

2 
Caustic 

Soda Lye 
21900

0 
14600

0 
365000 

3 
Poly 

Aluminum 
Chloride 

14600
0 

10400
0 250000 

4 Aluminum 
Chloride 

14600 10400 25000 

5 
Stable 

Bleaching 
Powder 

36500 24500 61000 

6 Hydrogen 
61320000 

(Nm3) 
40880000 

(Nm3) 
10220000
0 (Nm3) 

7 

Liquid 
chlorine/  
Sodium 

Hypochlorit
e/ 

Hydrochlori
c Acid 

19710
0 

13140
0 

328500 

 

 Noted 
 Latitude: 21˚46’8” and 21˚47’11” North 
 Longitude: 72˚53’18” and 72˚54’49” East 
 Copy of Environment Clearance is attached as 

Annexure-1. 
 

 
Sr. 
no. 

Name of Product 

Production qty. (MT/M) 

Apr-
25 

May-
25 

Jun-25 Jul-25 Aug-25 Sep-25 

1 Chlorinated Paraffin wax 3382 3827 3508 3025 2913 2310 
2 Caustic Soda Lye 31915 31621 30375 29164 30132 23578 
3 Poly Aluminum Chloride 16766 17795 15075 15700 17787 16196 
4 Aluminum Chloride 1590 1643 1622 1780 1776 1650 
5 Stable Bleaching Powder 2380 2128 2300 2192 2408 1989 
6 Hydrogen 2157488 2410187 2313053 2251490 2105030 1933260 

7 Liquid chlorine/ Sodium 
Hypochlorite / HCl 

29553 29322 28303 27203 27914 21849 
  

A. CONDITIONS: 
A.1 SPECIFIC CONDITION: 
1 The Unit shall obtain requisite permission from 

PESO, Nagpur for storage of Chlorine, 
Hydrogen etc. before commissioning of the 
project. 

 Complied 
 We have obtained requisite permission from 

Petroleum & Explosives Safety Organization (PESO), 
Nagpur before commissioning of the project. Copy of 



Sr. 
No. 

EC Conditions Compliance Status 

PESO License are attached as Annexure-2. 
A.2 WATER: 
2 Total water requirement after proposed 

expansion shall not exceed 6500 KL/day for the 
Synthetic Organic Chemicals and Caustic Lye 
plant. Unit shall recycle / reuse 400 KL/day of 
waste water within Synthetic Organic 
Chemicals and Caustic Lye plants. Hence, fresh 
water requirement shall not exceed 6100 
KL/day. Fresh water shall be met through GIDC 
water supply only. Prior permission from the 
concerned authority shall be obtained for 
withdrawal of water.  
 
 

 Complied 
 Average water consumption for Apr 2025 to Sept 

2025 is 11339 KLD, sourced from GIDC water supply 
for the Synthetic Organic Chemicals and Caustic 
Soda Lye plant. 

Month 
Water 

Consumption 
Water Recycle 

/ Reuse 
KL/Month KL/Month 

Apr-25 365901 55404 
May-25 353594 58699 
Jun-25 342686 52322 
Jul-25 340765 52439 
Aug-25 353885 46910 
Sep-25 318122 37358 

Min 318122 37358 
Max 365901 58699 
Avg 345825 50522 

 We are recycling/reuse ~1656 KL/Day of waste 
water within Synthetic Organic Chemicals and 
Caustic Soda Lye plants.  

 Following are the GIDC offer cum allotment letter 
details: 

Sr. 
no. 

Letter no. Water 
supply 

Effluent 
discharge 

1 
GIDC/PROJ/MKT/GRASIM/575 

Dated 6th December 2006 
15.60 
MLD 

12.48 
MLD 

2 
GIDC/SE/CG/BRH/1236 

Dated 29th December 2016 
25 

MLD 
19.4 MLD 

3 
GIDC/ENG/CE/34 

Dated 9th October 2017 
55-56 
MLD 

-- 

4 GIDC/BRH/DEE (DRG)/659 -- 23 MLD 
Copy of agreement letter is attached as Annexure-4. 

3 The water meter shall be installed and records 
of daily and monthly water consumption shall 
be maintained. 

 Complied 
 We have installed Water Meter at the inlet. Logbook 

is maintained to record the water consumption. 
4 Total industrial waste water generation from 

Synthetic Organic Chemicals and Caustic Lye 
plant shall not exceed 600 KL/day. 

 Complied 
 Average Industrial Waste water generation for Apr 

2025 to Sept 2025 is 3093 KL/Day as in our current 
CCA we have permission of 3759.1 KLD waste water 
discharge. 

Month 
Waste water generation 

KL/Month 
Apr-25 95483 

May-25 99542 

Jun-25 95106 

Jul-25 96277 

Aug-25 95998 

Sep-25 83616 

Min 83616 
Max 99542 

Average 94337 

 Note: Water Consumption and Wastewater 
generation is as per our existing CCA vide Order No. 
AWH-134967 dated 01/03/2029. 

5 Unit shall treat the additional effluent in their 
existing ETP having capacity 35 MLD comprises 
of primary & secondary treatment plants. 

 Complied 
 After primary treatment, neutralized effluent is sent 

to SFD plant ETP comprising of primary & secondary 
treatment facility. 

 The industrial effluent is treated in the ETP 



Sr. 
No. 

EC Conditions Compliance Status 

consisting Zinc Clarifier, tanks (3.0 Nos.), Grit 
Chambers (3.0 Nos.), Primary Clarifier (2.0 Nos.), 
Equalization Tank, Biological Reactor, Final Clarifiers 
(2.0 Nos.) Thickeners (2.0 Nos.) Belt Press (2.0 Nos.) 
and sludge Dryers (6.0 Nos.). 

 ETP is operated regularly and efficiently to achieve 
the prescribed GPCB norms at the ETP outlet. 

Effluent Treatment Plant PFD 

6 Total quantity waste water discharge of the 
group companies (i.e. Chemical division + 
Cellulosic division + Epoxy division) shall not 
exceeds 19.4 MLD at any time. The treated 
waste water conforming to the GPCB/ CPCB/ 
MoEF&CC norms shall be discharged into the 
GIDC underground drain for its final disposal 
into the deep sea. 

 Complied 
 Total quantity waste water discharge of the group 

companies (i.e. Chemical division + Cellulosic 
division + Epoxy division) does not exceed 25 MLD. 

 The treated waste water confirming to the GPCB/ 
CPCB/ MoEF&CC norms are discharged into GIDC 
underground pipeline for final disposal to deep sea 
through GIDC. 

7 A Guard/ Polishing Pond shall be provided 
before discharge of treated effluent into GIDC 
underground drain. The unit shall provide on 
line pH meter, TDS meter & TOC meter for 
online monitoring of the treated effluent. 

 Complied 
 We have provided 2 Nos. of guard ponds, each of (L: 

90m, B: 60m, SWD: 6.5m) equivalent to 50,000 m3 
capacity provided, (suitable for storage of 48 hrs) 
before discharge of treated effluent into GIDC drain.  

 As per CCA condition, we have installed Online pH 
meter, flow meter & TOC meter are provided for 
monitoring of the treated effluent. 

 
8 Additional domestic waste water (40 KL/day) 

shall be treated in existing STP (Capacity 140 
m3/day) and treated sewage shall be used for 
gardening-plantation within premises.  

 Complied 
 Additional domestic wastewater is treated in STP and 

average domestic wastewater generation for Apr 
2025 to Sept 2025 is 322 KL/Day. 

 
 

Month Domestic 



Sr. 
No. 

EC Conditions Compliance Status 

KL/Month 
Apr-25 6647 
May-25 8149 
Jun-25 7119 
Jul-25 7174 
Aug-25 9035 
Sep-25 9234 

Min 6647 
Max 9234 
Avg 7889 

 Note: Water Consumption and Wastewater 
generation is as per our existing CCA vide Order No. 
AWH-134967 dated 01/03/2029. 

9 During monsoon season when treated sewage 
may not be required for the plantation / 
Gardening / Green belt purpose, treated 
sewage (40 KL/day) shall be stored in guard 
pond / polishing pond within premises. This 
additional treated sewage (40 KL/day) shall 
not be discharged in any case.  

 Complied 
 During monsoon season, the treated sewage is 

stored in existing guard pond / polishing pond.  

10 The unit shall provide adequate effluent 
treatment plant (ETP) & STP and it shall be 
operated regularly and efficiently so as to 
achieve desired norms prescribed by 
MoEF&CC/ CPCB/ GPCB.  

 Complied 
 We have provided primary treatment facility 

(neutralization pit) in our unit and then neutralized 
effluent is sent to SFD plant ETP comprising of 
primary & secondary treatment facility. We have 
installed STP as per following specification: 

Design Capacity of STP: 1080 m3/day.  
Design Basis:  
Flow: 1080 m3/day.  
BOD: 250-270 mg/l.  
COD: 400-600 mg/l  
TSS: 400 mg/l  
pH: 6 - 9  

 We are operating our ETP & STP regularly and 
efficiently so as to achieve desired norms prescribed 
by MoEF&CC / CPCB / GPCB. 

11 A separate electric meter shall be placed for 
the ETP & STP system. Proper logbook of ETP 
& evaporator operations also showing 
chemicals consumed, treated water reused, 
power consumed etc. shall be maintained and 
furnished to the GPCB from time to time.  

 Complied 
 We have provided metering facility at inlet & outlet 

of the ETP & STP and maintain the records of the 
same regularly. 

 Proper logbooks of ETP operations is maintained, 
also maintaining chemicals consumed, treated water 
reused, power consumed etc. and submitted in the 
Monthly Patrak on GPCB XGN. 

12 Regular performance evaluation of the ETP & 
STP shall be undertaken every year to check 
its adequacy, through credible institutes of 
National repute and its records shall be 
maintained.  

 Complied 
 Regular performance evaluation of ETP & STP is 

undertaken every year and checked for adequacy by 
GPCB authorized 3rd party Schedule-I Environment 
Auditor and its record is maintained. Copy of is 
attached as Annexure-7. 

13 Rain water harvesting of surface as well as 
rooftop runoff shall be undertaken and the 
same water shall be used for the various 
activities of the project to conserve fresh water 
as well as to recharge ground water. Before 
recharging the surface run off, pre-treatment 
must be done to remove suspended matter. 

Complied 
 Rainwater is recovered from roof tops and stored in 

a rain water harvesting well.  
 We have already installed 10 nos. of Rain water 

harvesting station at nearby villages like, Sachan 
Village, Saran Village, Saykha Vilalge, Derol, Asmita 
Vikas Kendra, Rahad Primary school, Ankot Primary 
school, Smt. M.M.M. Patel vidhyalaya, Pisad primary 
school, Saladra Primary school. 

 We are exploring more possibilities for rainwater 
harvesting in nearby area in consultation with a Geo-



Sr. 
No. 

EC Conditions Compliance Status 

hydrology expert. 

 
 

 
 

 
14 The unit shall join and participate financially 